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Reference level measurement

Test Result
TestMode Antenna Freq(MHz) Max.Point[MHz] Result[dBm/100KHz]
Antl13 2402 2402.00 16.32
Ant10 2402 2402.00 15.79
Antl 2402 2402.00 12.65
Antl13 2440 2440.00 15.48
BLE_1M Ant10 2440 2440.00 15.52
Antl 2440 2440.00 11.53
Ant13 2480 2480.00 15.87
Ant10 2480 2480.00 15.39
Antl 2480 2480.00 11.51
Ant13 2404 2404.00 17.03
Ant10 2404 2404.00 16.25
Antl 2404 2404.00 12.60
Antl13 2440 2440.00 16.31
BLE_2M Ant10 2440 2440.00 16.12
Antl 2440 2440.00 11.62
Ant13 2478 2478.00 16.44
Ant10 2478 2478.00 16.10
Antl 2478 2478.00 11.59
Ant13 2402 2402.01 9.72
Ant10 2402 2402.00 6.57
Antl 2402 2402.01 7.82
Ant13 2440 2440.01 8.94
BLE_125K Ant10 2440 2440.01 6.53
Antl 2440 2440.00 6.94
Ant13 2480 2480.00 9.15
Ant10 2480 2480.01 6.60
Antl 2480 2480.00 6.95
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Band edge measurements

Test Result
Result Limit .
TestMode | Antenna | ChName | Freq(MHz) | RefLevel[dBm/100KHZ] Verdict
[dBm/100KHz] | [dBm/100KHZ]

Ant13 Low 2402 16.32 -47.46 <-3.68 PASS

Ant10 Low 2402 15.79 -48.36 <-4.21 PASS

Antl Low 2402 12.65 -50.75 <-7.35 PASS

BLE_1M

Ant13 High 2480 15.87 -51.23 <-4.13 PASS

Ant10 High 2480 15.39 -53.49 <-4.61 PASS

Antl High 2480 11.51 -54.32 <-8.49 PASS

Ant13 Low 2404 17.03 -50.98 <-2.97 PASS

Ant10 Low 2404 16.25 -52.16 <-3.75 PASS

Antl Low 2404 12.60 -53.69 <74 PASS

BLE_2M

Ant13 High 2478 16.44 -52.83 <-3.56 PASS

Ant10 High 2478 16.10 -53 <-3.9 PASS

Antl High 2478 11.59 -54.47 <-8.41 PASS

Ant13 Low 2402 9.72 -54.26 <-10.28 PASS

Ant10 Low 2402 6.57 -54.34 <-13.43 PASS

Antl Low 2402 7.82 -53.9 <-12.18 PASS

BLE_125K

Ant13 High 2480 9.15 -54.22 <-10.85 PASS

Ant10 High 2480 6.60 -53.34 <-13.4 PASS

Antl High 2480 6.95 -52.67 <-13.05 PASS

Sporton International Inc. (ShenZhen) Page Number : A6l of A100

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895



seomron cas. FCC RF Test Report

Report No

.. FR461101B

Test Graphs

BLE_1M_Antl3_Low 2402

Spectrum

(=)

Ref Level 20.00 dém
e Att 20 de

Offset 12.20 dB & RBW 100 kHz

SWT 75.8 ps & VBW 300 kHz  Mode Auto FFT

@ 1Pk View

mM2[1]

10 dBm

mM3[1]

-48.08 dBm
2.4000000 GHz
-58.04dBm|
2.39000 GHz

0 dBm

-10 dBm

-20 dem

l

-30 dBm

-40 dem

||
| |

-50 dBm

¥\

“e0 dawwwww

-70 dBm

Start 2.35 GHz 691 pts

Stop 2.405 GHz

Marker

Type | Ref | Trc | X-value | v-value |  Function |

Function Result |

M2 1
M3 1
M4 1

2.4 GHz
2,39 GHz
2,39997832 GHz

-48.08 dBm
-58,04 dem
-47.46 dBm

17:59:20

BLE_1M_Antl0_Low 2402

Spectrum

(=)

Ref Level 20.00 dem
o Att 20 de

Offset 12,30 dB @ RBW 100 kHz

SWT 75.8 ps @ YBW 300 kHz Mode Auto FFT

@ 1Pk Yiew

mM2[1]

10 dBm

mM3[1]

-48.64 dBm

2.40000 GHz|
-56.91,dBm
2.39000 GHz|

0 dBm

D1 -4.210 dBm

-10 dBm

I
[ ]

-20 dem

L

-30 dBm

-40 dem

||
| |

-50 dBm

N

-60 dem

-70 dBm

Start 2.35 GHz 691 pts

Stop 2.405 GHz

Marker

Type | Ref | Trc | X-value | v-value |  Function |

Function Result |

M2 1
M3 1
M4 1

2.4 GHz
2,39 GHz
2,3995797 GHz

-48.64 dBm
-56.81 dBm
-48.36 dBm

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895

Page Number :

AB62 of A100



seomron cas. FCC RF Test Report

Report No. : FR461101B

BLE_1M_Antl_Low_2402

Spectrum | |n€3|
Ref Level 20.00 dBém Offset 12.31 dB & RBW 100 kHz
o Att 20dB SWT 75.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew
M2[1] -51.50 dBm
2.40000Q4) GHz
10 dBm M3[1] -56.70/dBm
2.3900000 GHz
0 dBm f 1
D1 -7.350 d
“10 dBm—|22 7350 gbm f ‘\A
-20 dem [/ \
-30 dBm J \
-40 dBm
| PY
- k3 MJ
pri by Pl ey S PRI i A rin AP st T,
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4 GHz -51.50 dBm
M3 1 2.39 GHz -56.70 dBm
M4 1 2.3992609 GHz -50.75 dBm
T e
)i J [ | CEEEUEEC ]
Date: 9.8SEP.2024 18:23:30
BLE_1M_Ant13_High_2480
Spectrum |n€3|
Ref Level 20.00 dBém  Offset 12.04 dB & RBW 100 kHz
o Att 20dB SWT 94.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew
M2[1] -52.63 dBm
H 2.483500 GHz
10 dBm M3[1] -56.87 dBm
2.500000 GHz
0 dbm |
D1 -4.130 dBm
-10 dBm rr‘
-20 dem [
-30 dBm ]
-40 dBm
\rﬁ:"‘*
B
o WWMWMWMW
- m
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -52.63 dBm
M3 1 2.5 GHz -56.87 dBm
M4 1 2.484493 GHz -51.23 dBm
T e
) ) LR we
Date: 9.SEP.2024 18:01:49

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895

Page Number : A63 of A100



seomron cas. FCC RF Test Report

Report No. : FR461101B

BLE_1M_Antl0_High_2480

Spectrum |

(=)

Ref Level 20,00 dém

Offset 12,14 dB @ RBW 100 kHz

o Att 20dB SWT 94.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew
M2[1] -53.90 dBm
il 2.483500 GHz
10 dBm M3[1] -56.87 dBm
2.500000 GHz
0 dBm 1
D1 -4.610 dBm
-10 dBm lf‘ L
-20 dem [
-30 dBm ]
-40 dBm \‘
oo MWMWMWMMW
- m
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -53.90 dBm
M3 1 2.5 GHz -56.87 dBm
M4 1 2.487159 GHz -53.49 dBm
T e
i ] | CEREEEE )]
Date: 9.85EP.2024 18:15:15
BLE_1M_Antl_High 2480
Spectrum |n€3|
Ref Level 20.00 dBm  Offset 12.17 dB & RBW 100 kHz
o Att 20dB SWT 94.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew
M2[1] -56.85 dBm
p " 2.483500 GHz
10 dBm M3[1] -57.21 dBm
2.500000 GHz
0 dBm r
Togsm—D1 -8.490 dBm

-20 dBm l
-30 dBm F ]
|

-40 dBm
-60 dBm
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -56.85 dBm
M3 1 2.5 GHz -57.21 dBm
M4 1 2.487855 GHz -54.,32 dBm
T T
) ] LD e
Date: 9.8SEP.2024 18:25:59

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895

Page Number

: A64 of A100



seomron cas. FCC RF Test Report

Report No. : FR461101B

BLE_2M_Ant13_Low_2404

Spectrum |

(=)

Ref Level 20,00 dém
o Att 20 dB

Offset 12,12 dB @ RBW 100 kHz

SWT 75.8 ps @ VBW 300 kHz Mode Auto FFT

® 1Pk Yiew

M2[1]
10 dBm

M3[1]
0 dBm

-50.92 dBm

2.4000000
-58.04 dBr

2.3900000 GH

I

-10 dBm

-20 dBm

|
|

-30 dBm

T

-40 dBm

-50 dBm

|
I
I/

-60 dBm

-70 dBm

Start 2.35 GHz 691 pts

Stop 2.405 GHz

Marker

X-value |

Y-value |  Function |

Function Result |

Type | Ref | Trc |
M2 1

2.4 GHz -50.92 dBm
M3 1 2.39 GHz -58.04 dBm

M4 1 2.3995797 GHz -50.98 dBm

H )|

9.SEP.2024 17:53:39

Date:

BLE_2M_Ant10_Low_2404

Spectrum

Ref Level 20,00 dém
o Att 20 dB

Offset 12,22 dB @ RBW 100 kHz

SWT 75.8 ps @ VBW 300 kHz Mode Auto FFT

® 1Pk Yiew

M2[1]
10 dBm

M3[1]
0 dBm

-52.09 dBm
2.4000000
-56.63 dBr

2.3900000 EH

D1 -3.750 dém

-10 dBm

]
i

-20 dBm

|

-30 dBm

A

-40 dBm

-50 dBm

|
!
144 ﬂz/

-60 dBm

M3

MW“‘J

-70 dBm

Start 2.35 GHz 691 pts

Stop 2.405 GHz

Marker

Type | Ref | Trc | X-value | Y-value |  Function |

Function Result |

Mz 1
M3 1 2.39 GHz -56.63 dBm
M4 1 2.3990217 GHz -52.16 dBm

2.4 GHz -52.09 dBm

H )|

9.SEP.2024

Date: 18:06:42

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895

Page Number

: A65 of A100



seomron cas. FCC RF Test Report

Report No. : FR461101B

BLE_2M_Antl_Low_2404

Spectrum | |n€3|
Ref Level 20.00 dBém  Offset 12.24 dB & RBW 100 kHz
o Att 20dB SWT 75.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew
M2[1] -55.70 dBm
2.4000000 GHz
10 dBm M3[1] -58.33 d
2.3900000 ¢GH
0 dBm [
10 dem—]21_-7.400 dBm i
-20 dem )\[
-30 dBm /
-40 dBm /
-50 dBm a4 T
M3 ;
e WWM%WMWMNW
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4 GHz -55.70 dBm
M3 1 2.39 GHz -58.33 dBm
M4 1 2.394558 GHz -53.69 dBm
T e
)i ] | EEREEEE N
Date: 9.8SEP.2024 18:19:12
BLE_2M_Ant13_High_2478
Spectrum |n€3|
Ref Level 20.00 dBém  Offset 12.04 dB & RBW 100 kHz
o Att 20dB SWT 94.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew
M2[1] -54.56 dBm
2.483500 GHz
10 dBm M3[1] -57.85 dBm
2.500000 GHz
0 dBm 17
J D1 -3.560 dBm
-10 dam‘ i
-20 dF_‘-rnI|1 nA]
-30 dBm \
-40 dBr \
M3
50 dBm %WMWWMWW
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -54.56 dBm
M3 1 2.5 GHz -57.85 dBm
M4 1 2.483797 GHz -52.83 dbm
T e
)i ] | EEREEEE N
Date: 9.SEP.2024 17:56:13

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895

Page Number : A66 of A100



seomron cas. FCC RF Test Report Report No. : FR461101B

BLE_2M_Ant10_High_2478

Spectrum | |n€3|

Ref Level 20.00 dBm  Offset 12,14 dB @ RBW 100 kHz

o Att 20dB SWT  04.8ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
M2[1] -54.55 dBm
H 2.483500 GHz
10 dBm mM3[1] -56.32 dBm
/ L 2.500000 GHz,
0 dem i

-3.900 dBm

KN
-10 dBm
L

-20 dBm) t

-30 dBm)

-40 dBn

.;—""-42_'—
=
[

-50 d8m

' M3
o MWMMMWMMW

-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -54.55 dBm
M3 1 2.5 GHz -56.32 dBm
M4 1 2.484725 GHz -53.00 dBm

i ] G we

Date: 9.SEP.2024 18:10:28

BLE_2M_Antl_High 2478

Spectrum | |n€3|

Ref Level 20.00 dBm  Offset 12,17 dB @ RBW 100 kHz

o Att 20 dB SWT 94.8 ps & VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
M2[1] -56.71 dBm|
2.483500 GHz
10 dBm mM3[1] -56.93 dBm
2.500000 GHz
0 dBm \|

10 dBmT D1 -8.410 dBm:
-20 dBm \]{\
-30 dBm|

R
ik

-60 dBm

-70 dBm

Start 2.47 GHz 691 pts Stop 2.55 GHz

Marker

Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -56.71 dBm
M3 1 2.5 GHz -56.93 dBm
M4 1 2.486696 GHz -54.47 dBm

i ] )

Date: 9.SEP.2024 18:21:51

Sporton International Inc. (ShenZhen) Page Number : A67 of A100
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895



seomron cas. FCC RF Test Report

Report No. : FR461101B

BLE_125K_Ant13_Low_2402

Spectrum |

(=)

Ref Level 20.00 dBm  Offset 12,20 dB & RBW 100 kHz

o Att 20dB SWT 758 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
M2[1] -54.89 dBm
2.4000000 GHz
10 dBm M3[1] -58.29% dBm
2.3900000 GHz
0 dem H \
+0-8m—D1 -10.280 dBm ‘
-20 dBm L
-30 dBm [ l
-40 dBm J L
-50 dBm ; l‘w
13
ok T T OO B N il
-70 dBm

Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4 GHz -54.89 dBm
M3 1 2.39 GHz -58.29 dBm
M4 1 2.3998986 GHz -54.26 dBm
T e
)i J | CEREEEE )]
Date: 6.SEP.2024 15:55:17
BLE_125K_Ant10_Low_2402
Spectrum |n€3|
Ref Level 20.00 dBém  Offset 12.30 dB & RBW 100 kHz
o Att 20dB SWT 75.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew
M2[1] -54.66 dBm
2.4000000 GHz
10 dBm M3[1] -57.96 dBm
2.39000Q) GHz
0 dBm Ti(
-10 dBm ]
D1 -13.430 dBm Iy l
-20 dem r \
-30 dBm Jd W
-40 dBm { m
-50 dBm v ;
NE N
g WWMWW%&WWW
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4 GHz -54.66 dBm
M3 1 2.39 GHz -57.96 dBm
M4 1 2.3782174 GHz -54.34 dBm

1 )

Date: 6.5EP.2024

16:42:49

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895

Page Number : A68 of A100



seomron cas. FCC RF Test Report Report No. : FR461101B

BLE_125K_Antl_Low_2402
Spectrum | |n€3|
Ref Level 20.00 dBém Offset 12.31 dB & RBW 100 kHz
o Att 20dB SWT 75.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew
M2[1] -56.63 dBm
2.4000000 GHz
10 dBm M3[1] -58.04 dBm
z.agnnﬂtgt’ GHz|
0 dBm J \
-10 M 75E dem I{ Il
-20 dem [ [
-30 dBm }v \
-40 dBm j L
-50 dBm —— ,lf’l
M3 . \‘\
e RIS PPy O S MWWMWMWW
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4 GHz -56.63 dBm
M3 1 2.39 GHz -58.04 dBm
M4 1 2.3796522 GHz -53.90 dBm
T e
i ] | CEREEEE )]
Date: 6.5EP.2024 18:05:11
BLE_125K_Ant13_High_2480
Spectrum |n€3|
Ref Level 20.00 dBém  Offset 12.04 dB & RBW 100 kHz
o Att 20dB SWT 94.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew
M2[1] -55.40 dBm
2.483500 GHz
10 dBm M3[1] -57.14 dBm
ﬂ 2.500000 GHz
0 dBm H
=10 dBm==p1 -10.850 dBn
-20 dem
-30 dBm (
-40 dBm J
-50 dBm 4 ve
“’1;‘;‘;;”"“/" MW%MWMWW
- m
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -55.40 dBm
M3 1 2.5 GHz -57.14 dBm
M4 1 2.487971 GHz -54.,22 dbBm
T T
i J ARRRRREED e
Date: 6.SEP.2024 16:23:29

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895

Page Number : AB9 of A100



seomron cas. FCC RF Test Report

Report No. : FR461101B

BLE_125K_Ant10_High_2480

Spectrum |

(=)

Ref Level 20,00 dém

Offset 12,14 dB @ RBW 100 kHz

o Att 20ds  SWT  94.8 us @ VBW 300 kHz  Mode Auto FFT
® 1Pk Yiew
M2[1] -56.15 dBm|
2.483500 GHz
10 dBm mM3[1] -57.72 dBm

2.500000 GHz|

0 dem h
|

-10 dBm w) T
D1 -13.400 dBm
-20 dem ,J J‘
-30 dBm ,.‘ ».‘
-40 dBm j
-50 dem T =
Yl T
Rt Y |t At P A s g Wihrertirtundird
-60 dim
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -56.15 dBm
M3 1 2.5 GHz -57.72 dBm
M4 1 2.48913 GHz -53.34 dBm
e
T
i ] | CEREEEE )]
Date: 6.SEP.2024 16:45:5
BLE_125K_Antl_High_2480
Spectrum uv:;[
Ref Level 20.00 dBm Offset 12.17 dB & RBW 100 kHz
ko Att 20de  SWT  94.8 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk View
mM2[1] -54.42 dBm
2.483500 GHz
10 dBm ma[1] -56.80 dBm)|
A 2.500000 GHz
0dem ] t
-10 dBm
D1 -12.050 dBm
-20 dBm }l “
-30 dém {
-40 dBm J
-50 dBm \ g e L
o m\,ﬂ"‘w‘\\r‘hm *'N‘)‘I%bww.\m OTRTTORUPTTY PV RNVERT § SRR
- m
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M2 1 2.4835 GHz -54.42 dBm
M3 1 2.5 GHz -56.80 dBm
M4 1 2 506406 GHz -52.67 dBm
L il ) [ CECEEEEN ]
Dats: 6.SEE.2024 18:09:04

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895

Page Number : A70 of A100



ssarronas. FCC RF Test Report Report No. : FR461101B

Conducted Spurious Emission

Test Result
FregRange RefLevel Result Limit .
TestMode | Antenna | Freq(MHz) Verdict
[MHZz] [dBm/100KHz] | [dBm/100KHz] | [dBm/100KHZ]

30~1000 16.32 -45.23 <-3.68 PASS

Ant13 2402
1000~26500 16.32 -36.5 <-3.68 PASS
30~1000 15.79 -45.58 <-4.21 PASS

Ant10 2402
1000~26500 15.79 -36.11 <-4.21 PASS
30~1000 12.65 -45.07 <-7.35 PASS

Antl 2402
1000~26500 12.65 -35.11 <-7.35 PASS
30~1000 15.48 -45.8 <-4.52 PASS

Ant13 2440
1000~26500 15.48 -36.25 <-4.52 PASS
30~1000 15.52 -46.01 <-4.48 PASS

BLE_1M Ant10 2440
1000~26500 15.52 -37.01 <-4.48 PASS
30~1000 11.53 -45.74 <-8.47 PASS

Antl 2440
1000~26500 11.53 -35.85 <-8.47 PASS
30~1000 15.87 -46.32 <-4.13 PASS

Ant13 2480
1000~26500 15.87 -36.51 <-4.13 PASS
30~1000 15.39 -45.53 <-4.61 PASS

Ant10 2480
1000~26500 15.39 -36.55 <-4.61 PASS
30~1000 11.51 -45.51 <-8.49 PASS

Antl 2480
1000~26500 11.51 -35.14 <-8.49 PASS
30~1000 17.03 -45.63 <-2.97 PASS

Ant13 2404
1000~26500 17.03 -34.94 <-2.97 PASS
30~1000 16.25 -45.51 <-3.75 PASS

Ant10 2404
1000~26500 16.25 -36.69 <-3.75 PASS
30~1000 12.60 -45.18 <-7.4 PASS

Antl 2404
1000~26500 12.60 -36.15 <-7.4 PASS
30~1000 16.31 -45.88 <-3.69 PASS

Ant13 2440
BLE_2M 1000~26500 16.31 -36.6 <-3.69 PASS
30~1000 16.12 -46.33 <-3.88 PASS

Ant10 2440
1000~26500 16.12 -35.23 <-3.88 PASS
30~1000 11.62 -45.08 <-8.38 PASS

Antl 2440
1000~26500 11.62 -35.87 <-8.38 PASS
30~1000 16.44 -45.79 <-3.56 PASS

Ant13 2478
1000~26500 16.44 -36.37 <-3.56 PASS
Ant10 2478 30~1000 16.10 -46.25 <-3.9 PASS

Sporton International Inc. (ShenZhen) Page Number : A71 of A100

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-OP23895



ssarronas. FCC RF Test Report Report No. : FR461101B

1000~26500 16.10 -36.68 <-3.9 PASS
30~1000 11.59 -45.97 <-8.41 PASS

Antl 2478
1000~26500 11.59 -36.21 <-8.41 PASS
30~1000 9.72 -44.84 <-10.28 PASS

Ant13 2402
1000~26500 9.72 -35.91 <-10.28 PASS
30~1000 6.57 -45.27 <-13.43 PASS

Ant10 2402
1000~26500 6.57 -35.25 <-13.43 PASS
30~1000 7.82 -45.03 <-12.18 PASS

Antl 2402
1000~26500 7.82 -35.97 <-12.18 PASS
30~1000 8.94 -45.28 <-11.06 PASS

Ant13 2440
1000~26500 8.94 -36.01 <-11.06 PASS
30~1000 6.53 -45.47 <-13.47 PASS

BLE_125K Ant10 2440
1000~26500 6.53 -36.04 <-13.47 PASS
30~1000 6.94 -45.21 <-13.06 PASS

Antl 2440
1000~26500 6.94 -35.89 <-13.06 PASS
30~1000 9.15 -45.82 <-10.85 PASS

Ant13 2480
1000~26500 9.15 -36.01 <-10.85 PASS
30~1000 6.60 -45.56 <-13.4 PASS

Ant10 2480
1000~26500 6.60 -35.21 <-134 PASS
30~1000 6.95 -45.47 <-13.05 PASS

Antl 2480
1000~26500 6.95 -36.08 <-13.05 PASS
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